
 
IAC 4/11/18 Environmental Protection[567] Ch 42, p.1 

5/1/2024 Changes Version 

 

CHAPTER 42 
PUBLIC NOTICEFICATION, PUBLIC EDUCATION, CONSUMER CONFIDENCE REPORTS, 

REPORTING, AND RECORD MAINTENANCE 
 
567—42.1(455B) Public noticefication (PN). 
 42.1(1) Applicability. Each owner or operator of a public water supply system (PWS) must give notice for 
all violations of public drinking water rules and for other situations, as listed in this subrule. The term 
“violations” includes violations of, or failure to comply with, the maximum contaminant level (MCL), maximum 
residual disinfection level (MRDL), treatment technique (TT), monitoring requirements, and testing procedures 
in 567—Chapters 40 through 43. The term “other situations” includes all situations determined by the department 
[...]
 Pumpage or Flow: <0.1 MGD 0.1-0.5 MGD >0.5 MGD 
Water Treatment Plant Classification: A & I II III & IV 

Parameter Sample Site Frequency Frequency Frequency 
DISINFECTION 

Disinfectant Residual** finishedfinal: 
distribution system*: 

1/day1/day1/day 
1/day1/day1/day 

Calculated MRDL (monthly average) distribution system: 1/month 
Calculated MRDL (RAA) distribution system: 1/calendar quarter 
Disinfectant, quantity used day tank/scale: 1/day1/day1/day 

FLUORIDATION 

Fluoride raw: 
finishedfinal: 

1/quarter 
1/day 

1/month1/month 
1/day1/day 

Fluoride, quantity used day tank/scale: 1/day1/day1/day 
pH ADJUSTMENT 

pH finishedfinal: 1/week 2/week 1/day 
Caustic Soda, quantity used day tank/scale: 1/week1/week1/week 

PHOSPHATE ADDITION 
Phosphate, as PO4 finishedfinal: 1/week 2/week 1/day 
Phosphate, quantity used day tank/scale: 1/week1/week1/week 

AMMONIA ADDITION 
Chemical, quantity used day tank/scale: 1/day 

Total residual chlorine (TRC) finished: 
distribution system: 

1/day 
1/day 

Monochloramine finished: 
distribution system: 

1/day 
1/day 

Free ammonia finished: 
distribution system: 

1/day 
1/day 

OTHER CHEMICALS 
Chemical finishedfinal: 1/week 2/week 1/day 
Chemical, quantity used day tank/scale: 1/week1/week1/week 
*Monitoring shallis to be conducted at representative points in the distribution system which adequately demonstrate 

compliance with 42.4(3)“b”(1). 
**The department may reduce the required sample site locations for a system with a minimal distribution system, only 

hydropneumatic tank storage, and, if a CWS, it serves less than 100 persons. 
 

https://www.legis.iowa.gov/docs/iac/rule/567.42.4.pdf
https://www.legis.iowa.gov/docs/iac/rule/567.42.4.pdf


 
IAC 4/11/18 Environmental Protection[567] Ch 42, p.41 

5/1/2024 Changes Version 

 

 C. Iron or Manganese Removal. All CWS, NTNC, and publicly-owned TNC systems with iron or manganese 
removal equipment must monitor for the following parameters. This monitoring is not required if the equipment 
for the iron and manganese removal can be purchased “off the shelf,” is self-contained (requiring only a piping 
connection for installation), and operates throughout a range of 35 to 80 psi. Any chemicals which are applied 
during the treatment process must be measured under section B of this appendix. Systems with manganese 
removal must conduct the manganese monitoring. If a system utilizes the treatment only for iron removal, 
manganese self-monitoring is not required. Nonmunicipalities, except rural water systems, benefited water 
districts, and publicly owned PWSs, are exempt from monitoring of iron/manganese removal equipment unless 
the treatment is or was installed to remove a contaminant which has a maximum contaminant level, treatment 
technique, action level, or health advisory. Any chemicals which are applied during the treatment process must 
be measured under section “B. Chemical Addition” of this table. 
 

 Pumpage or Flow: <0.1 MGD 0.1-0.5 MGD >0.5 MGD 
Water Treatment Plant Classification: I II III & IV 

 Parameter Sample Site Frequency Frequency Frequency 

Iron raw: 
finishedfinal: 

1/quarter 
1/week 

1/month 
2/week 

1/month 
1/day 

Manganese* raw: 
finishedfinal: 

1/quarter 
1/dayweek 

1/month1/month 
1/day2/week1/day 

IRON/MANGANESE REMOVAL EQUIPMENT INSTALLED FOR ARSENIC REMOVAL 

Iron raw: 
finished: 

1/month 
1/day 

*A system may be allowed to conduct manganese self-monitoring 1/week if it meets all of the following criteria: an average 
annual pumpage of less than 0.1 MGD, raw water manganese less than 0.3 mg/L, and agrees to conduct quarterly PN. 
  

D. Lime Softening of GW (excluding IGW) and pH Adjustment for Iron and Manganese Removal, by 
precipitation and coagulation processes utilizing lime, soda ash, or other chemical additions. Testing is only 
required if a specific chemical is added. 
 

Pumpage or Flow: <0.1 MGD 0.1-0.5 MGD >0.5 MGD 
Water Treatment Plant Classification: I II III & IV 

 Parameter Sample Site Frequency Frequency Frequency 

Alkalinity raw: 
finishedfinal: 

1/quarter 
1/dayweek 

1/month1/month 
1/day2/week1/day 

Hardness as CaCO3 raw: 
finished: 

1/quarter 
1/day 

1/month 
1/day 

Iron raw: 
finishedfinal: 

1/quarter 
1/week 

1/month 
2/week 

1/month 
1/day 

Manganese raw: 
finishedfinal: 

1/quarter 
1/dayweek 

1/month1/month 
1/day2/week1/day 

pH raw: 
finishedfinal: 

1/week1/week1/week 
1/dayweek2/week1/day 

Temperature raw 1/week   
 
 E. Cation Exchange (Zeolite) Softening. All CWS, NTNC, and publicly-owned TNC systems with ion 
exchange softening equipment must monitor for the following parameters. This monitoring is not required if the 
ion exchange softening equipment can be purchased “off the shelf,” is self-contained (requiring only a piping 
connection for installation), and operates throughout a range of 35 to 80 psi. Any chemicals which are applied 
during the treatment process must be measured under section B of this appendix.Nonmunicipalities, except for 
rural water systems and benefited water districts, are exempt from the monitoring of water quality parameters 
associated with ion-exchange softening unless the treatment is or was installed to remove a contaminant which 
has an maximum contaminant level, treatment technique, action level, or health advisory. An annual sodium 
sample of the finishedfinal water is required of all CWSscommunity systems that use cation exchange softening, 
and will also meet the special sodium monitoring requirement of 567—paragraph 41.11(1)“f.” 

https://www.legis.iowa.gov/docs/iac/rule/567.41.11.pdf


 
IAC 4/11/18 Environmental Protection[567] Ch 42, p.42 

5/1/2024 Changes Version 

 

 
 Pumpage or Flow: <0.1 MGD 0.1-0.5 MGD >0.5 MGD 

Water Treatment Plant Classification: I II III & IV 
Parameter Sample Site Frequency Frequency Frequency 

Hardness as CaCO3 
raw: 

finishedfinal: 
1/quarter 
1/week 

1/month 
2/week 

1/month 
1/day 

pH finishedfinal: 1/week 2/week 1/day 
Sodium* finishedfinal: 1/year1/year1/year 
Bypass, in flow or percent bypassed bypass: 1/day 
ION EXCHANGE FOR RADIONUCLIDE REMOVAL 

Hardness as CaCO3 raw: 
finished: 

1/month 
1/day 

*The annual sodium sample required in 567—paragraph 41.11(1)“f” will satisfy this requirement. 
 
 F. Direct Filtration and Disinfection Requirements forof SWsurface Waters or IGWs.Influenced 
Groundwaters 
 

 Parameter 
Pumpage or Flow: All 

Sample Site Frequency 

CT Ratio* finishedfinal: 1/day 
Calculated V Value distribution system: 1/month 
Calculated MRDL (monthly 
average) distribution system: 1/month 

Calculated MRDL (RAA) distribution system: 1/calendar quarter 

Disinfectant Residual** 
finishedsource/entry 

point: 
distribution system**: 

continuous 
1/daydaily 

Disinfectant, quantity used day tank/scale: 1/day 
pH finishedfinal: 1/day 

Temperature raw: 
finished: 

1/day 
1/day 

Turbidity 

IFE: 
raw and CFE: 

final: 

At least every 15 minutes 
sSee 567—subrules 43.5(3) and 43.5(4), and rules 567—43.9 
(455B) and 567—43.10 (455B) for the specific requirements 

Populations greater than 100,000 - continuous turbidity 
monitoring or hourly grab samples 

Populations less than 100,000 - Every 4 hours the system serves 
water to the public or more frequently as long as measurements 
are recorded at equal time intervals and detailed in the system’s 

turbidity protocol.; continuous turbidity monitoring may be 
substituted for grab sample monitoring if the continuous process 

is validated using a department-approved turbidity protocol 
Turbidity, 95th percentile 
calculation CFE: Monthly, per 567 paragraph—43.5(3)“b”  

Continuous turbidity monitoring 
instrument*** Each turbidimeter: Each turbidimeter must be verified with a grab sample 

measurement at least once per week 
*Determine the total inactivation ratio (CTcalc/CT99.9) before the first customer during peak hourly flow each day the 

treatment plant is in operation; see 567—paragraph 43.5(2)“a.” 
**Monitoring shallis to be conducted to demonstrate compliance with paragraph 42.4(3)“b,”567—subrules 43.5(2) and 

43.5(4), and 567—43.6(455B). 
***The calibration of each turbidimeter used for compliance must be verified to demonstrate IFE compliance with 567—

paragraphs 43.9(4)“a” and 43.10(5)“a”, and CFE compliance with 567—subparagraph 43.5(4)“b”(1), and subrules 43.9(3) and 
43.10(4). 
  

G. Clarification or Lime Softening of SWurface Waters or IGW.Influenced Groundwaters 
 

 Parameter Pumpage or Flow: All 

https://www.legis.iowa.gov/docs/iac/rule/567.41.11.pdf
https://www.legis.iowa.gov/docs/iac/rule/567.43.5.pdf
https://www.legis.iowa.gov/docs/iac/rule/567.43.5.pdf
https://www.legis.iowa.gov/docs/iac/rule/567.43.6.pdf


 
IAC 4/11/18 Environmental Protection[567] Ch 42, p.43 

5/1/2024 Changes Version 

 

Sample Site Frequency 

Alkalinity 

raw: 
raw : 

 
finishedfinal: 

1/day 
SW/IGW systems; 1/month at same time raw water TOC 

sample is collected 
1/day 

Carbon dioxide (CO2), quantity used tank/scale/feeder: 1/week 
Caustic Soda, quantity used day tank/scale: 1/week 
CT Ratio* finishedfinal: 1/day 

Disinfectant Residual** 
finishedsource/entry 

point: 
distribution system**: 

continuous  
daily 

Disinfectant, quantity used day tank/scale: 1/day 

Continuous disinfectant monitoring 
instrument location of instrument: 

The calibration of instruments used for continuous 
disinfectant monitoring must be verified with a grab 

sample measurement at least every 7 days 

Hardness as CaCO3 
raw: 

finishedfinal: 
1/day 
1/day 

Lime, quantity used day tank/scale/feeder: 1/week 

Odor raw: 
final: 

1/week 
1/day 

pH raw: 
finishedfinal: 

1/day 
1/day 

Temperature raw: 
finished: 

1/day 
1/day 

TOC 
raw: 

CFE: 
Source water alkalinity: 

1/month at the same time the CFE sample is taken 
1/month at the same time the raw sample is taken 
1/month at the same time the raw sample is taken 

Turbidity 

raw and :CFEfinal: 
 

IFE: 

sSee 567—subrules 43.5(3) and 43.5(4), and 567—43.9 
(455B) and 567—43.10 (455B) for the specific 

requirements 
At least every 15 minutes 

*Determine the total inactivation ratio (CTcalc/CT99.9) before the first customer during peak hourly flow each day the 
treatment plant is in operation; see 567—paragraph 43.5(2)“a.” 

**Monitoring shallis to be conducted to demonstrate compliance with paragraph 42.4(3)“b,” 567—subrules 43.5(2) and 
43.5(4), and 567—43.6(455B). Systems serving 3,300 or fewer persons may take grab samples in lieu of providing continuous 
monitoring at the frequencies in 567—sub paragraph 43.5(4)“b”(2) 
 
 H.  Lime Softening of Groundwaters (excluding IGW). 
 

 Parameter 
Pumpage or Flow: <0.1 MGD >0.1 MGD 
Sample Site Frequency Frequency 

Alkalinity raw: 
final: 

1/quarter 
1/day 

1/month 
1/day 

Hardness as CaCO3 
raw: 

final: 
1/quarter 
1/day 

1/month 
1/day 

pH raw: 
final: 

1/week 
1/day 

1/week 
1/day 

Temperature raw: 1/week 1/week 
 
 IH. Reverse Osmosis, Nanofiltration, or Electrodialysis. 
 

 Parameter 
Pumpage or Flow: <0.1 MGD >0.1 MGD 

Sample Site Frequency Frequency 

Alkalinity raw: 
finishedfinal: 

1/quarter 
1/day 

1/month 
1/day 

Antiscalant, quantity used day tank/scale: 1/week 
Bypass flow or percent bypassed bypass: 1/day 
Cleaning chemical, quantity used day tank/scale 1/week 
Hardness as CaCO3 raw: 1/quarter 1/month 

https://www.legis.iowa.gov/docs/iac/rule/567.43.6.pdf


 
IAC 4/11/18 Environmental Protection[567] Ch 42, p.44 

5/1/2024 Changes Version 

 

finishedfinal: 1/day 1/day 
Iron raw: 1/day1/day 
Manganese raw: 1/day1/day 

pH raw: 
finishedfinal: 

1/week1/week 
1/day1/day 

Total Dissolved Solids raw: 1/month1/month 
 
 JI. Anion Exchange (i.e., Nitrate Reduction). 
 

 Parameter 
Pumpage or Flow: <0.1 MGD >0.1 MGD 
Sample Site Frequency Frequency 

Bypass flow or percent bypassed bypass: 1/day 

Nitrate raw: 
finishedfinal: 

1/day1/day 
1/day1/day 

Source water Document which sources were in use during each month and 
when well or source rotation is made 

Sulfate* raw: 
finishedfinal: 

1/week1/week 
1/week1/week 

*If required by the department. 
  

KJ. Activated Carbon or Air-Stripping for TTHM, VOC, or SOC Removal (GAC or PAC). 
 

 Parameter 
Pumpage or Flow: <0.1 MGD >0.1 MGD 

Sample Site Frequency Frequency 
Total Organic Carbon (TOC) finishedfinal: 1/quarter 1/month 

 
 L. Air-Stripping for TTHM, VOC, or SOC Removal. 
 

 Parameter 
Pumpage or Flow: <0.1 MGD >0.1 MGD 

Sample Site Frequency Frequency 
Total Organic Carbon (TOC) final: 1/quarter 1/month 

 
 MK. Lead and Copper: Corrosion Control and Water Quality Parameters WQPs. The specific SMRs for 
corrosion control and WQPswater quality parameters are listed in 567—paragraph 41.4(1)“d” and 567—
subrules 43.78(1) and 43.78(2). 
  

N. Consecutive PWSs Supplied by a Surface Water or IGW PWS 
 

 Parameter 
Pumpage or Flow: All 

Sample Site Frequency 

Disinfectant Residual source/entry point: 
distribution system*: 

1/day 
1/day 

Disinfectant, quantity used (if applicable) day tank/scale: 1/day 
Pumpage or Flow master meter: 1/day 

*Monitoring is to be conducted at representative points in the distribution system. 
 
L. Hydrous Manganese Oxide (HMO) Filtration and Manganese Co-precipitation for Radium Removal. 

 

 Parameter 
Pumpage or Flow: All 

Sample Site Frequency 
Chemical additive, quantity used day tank/scale: 1/day 

Manganese raw: 
finished: 

1/month 
1/day 

Pumpage or Flow raw 1/day 
Bypass flow, percent bypass, or blend bypass/blend: 1/day 

 

Commented [103]: Combined with previous table 
(new J). 



 
IAC 4/11/18 Environmental Protection[567] Ch 42, p.45 

5/1/2024 Changes Version 

 

M. Acrylamide and Epichlorohydrin Addition. 
 

 Parameter Pumpage or Flow: All 
Sample Site Frequency 

Chemical additive, third-party or manufacturer’s certification* Combination of dose and monomer level Annually 
*Levels must not exceed values specified in 567—subparagraph 41.5(1)“b”(2). 
 
N. Source Blending for Contaminant Control. The specific SMRs for blending of source water to achieve 

compliance with an MCL, TT, AL, or HA will be specified in an operation permit on a case-by-case basis in 
accordance with 42.4(3)“a”(2). 
  

O. 4-log Treatment of Viruses for GW Systems. Operation permits will include the mandatory operational 
requirements for the approved 4-log virus treatment in accordance with 567—paragraph 41.7(4)“b.” All GW 
systems that provide at least 4-log virus treatment must measure the following parameters, where applicable. 

 
Population served: 25 - 3,300 >3,300 

Parameter Sample Site Frequency 
Chemical disinfectant* finished: 1/day** continuously 
Contact tank level level: 1/day 
Peak flow rate flow meter: continuously 
pH finished: 1/day 
Temperature*** finished: 1/day 

*Monitoring the residual disinfectant concentration must be done using the analytical methods specified in 567—
subparagraph 43.5(4)“a”(5) at a department-approved location, and must record the residual disinfectant concentration each day 
that water is served to the public. 

**The GW system must collect a daily grab sample during the hour of peak flow or at another department-specified time. 
***Daily temperature monitoring is assigned initially for one year so that the lowest temperature can be determined and 

assigned for subsequent compliance monitoring. 
  
P. Biological Treatment Process for Ammonia Removal. Operation permits may include additional 

mandatory operational requirements for the treatment process. 
  

Pumpage or Flow: All 
Parameter Sample Site Frequency 

Ammonia, as N** finished*: 
distribution system*: 

1/week 
1/week 

Dissolved oxygen (DO) contactor inlet: 
contactor outlet: 

1/day 
1/day 

Nitrite, as N** finished*: 
distribution system*: 

1/day 
1/day 

* One sample from the finished water must be collected monthly, split for analysis, and analyzed by a certified laboratory 
and the system. 

**The department may reduce the required sampling frequency once nitrification is achieved in the biological filter or 